RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 45.38 dBuV/m
Ref 107 dBuV/m At 10dB SWT 20 ms 5.149679487 GHz
Offset 10de Markef 1 [T1]
——
Center 5.15 GHz 20 MHz/ Span 200 MHz

Date: 31.AUG.2022 13:20:28

Band Edge, 5150 MHz, Ch046, 802.11n MCS8 MIMO, Av, Max

RBW 1 MHz Marker 2 [T1 ]
VBW 10 MHz 45.13 dBuV/m
Ref 107 dBuv/m At 10dB SWT 20 ms 5.149038462 GHz
oftsft  10dB Markef 1[T1]
L LMIT CHEJK  PASS m
3 [GHz
[LRM
[AVC
SWiP 500 of |500
C NG P
FCC15AV
Center 5.15 GHz 20 MHz/ Span 200 MHz

Date: 31.AUG.2022 13:23:49

Band Edge, 5150 MHz, Ch046, 802.11n MCS15 MIMO, Av, Max

RBW 1 MHz Marker 2 [T1 ]
VBW 10 MHz 46.46 dBuV/m
Ref 107 dBuV/m At 10dB SWT 20 ms 5.149839744 GHz
oftsft  10dB Markef 1[T1]
L L{MIT CHEJK PASS 8p.88 dBuVjm
5.1p8878205 [GHz
1]
[LRM H
[AVC /“N_A,,V‘,\/
SWP 500 of [500
FCC15AV
Center 5.15 GHz 10 MHz/ Span 100 MHz

Date: 31.AUG.2022 14:55:58

Band Edge, 5150 MHz, Ch042, 802.11ac MCSO0, Av, Max

Nemko Scandinavia AS

TEST REPORT

FCC Part 15.407
REP002758B

FCC ID: LDK0615C2718
IC: 2461N-0615C2718

RBW 1 MHz Marker 2 [T1
VBW 10 MHz 45.38 dBuv/m
Ref 107 dBuV/m Attt 10dB SWT 20 ms 5.350000000 GHz
Offs¢t 10dB Markef 1 [T1
. ur criedic pass & ot sk
: Soraorens i
\
swi so0or Jioo
[ — e DD |
cccisdy
Center 5.35 GHz 20 MHz/ Span 200 MHz

Date: 31.AUG.2022 13:11:19

Band Edge, 5350 MHz, Ch054, 802.11n MCS8 MIMO, Av, Max

RBW 1 MHz Marker 2 [T1
VBW 10 MHz 45.23 dBpV/ w
Ref 107 dBuV/m Att 10 dB SWT 20 ms 5.350000000 GHz
Offsét 10 dB Markef 1 [T1
L Umir chedk pass oh.36 aByv) "
T 5252500000 [Hz LA}
Y| -
IA%AVav
swip s00of [koo
ce
[ :
Focishv
Center 5.35 GHz 20 MHz/ Span 200 MHz

Date: 31.AUG.2022 13:14:54

Band Edge, 5350 MHz, Ch054, 802.11n MCS15 MIMO , Av, Max

1R VR

RBW 1 MHz Marker 2 [T1
VBW 10 MHz 45.66 dByV/m
Ref 107 dBuv/m At 10dB SWT 20 ms 5.350961538 GHz
oftsft  10ds Markef 1 [T1
L|MIT CHEJK PASS 8B.67 dBuv|m
5.3p1121795 BHz [A]
GL
AV
{’\"\Mvv\,\,\ L
SWP 500 of [500
0B
N\ | S N A 0"
FCC154v
Center 5.35 GHz 10 MHz/ Span 100 MHz

Date: 31.AUG.2022 14:49:20

Band Edge, 5350 MHz, Ch058, 802.11ac MCSO0, Av, Max
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RBW 1 MHz
VBW 10 MHz
Ref 107 dBuV/m At 10dB SWT 20 ms
ofsft  10de Marke] 1[T1]
LmIT cHEQK PASS 86.83 dBuv|m
5167756410 BHz [A]
/ F
SWiP_ 500 of [500
P |
FCC15AV
Center 5.15 GHz 10 MHz/ Span 100 MHz

Date: 31.AUG.2022 14:58:51

Band Edge, 5150 MHz, Ch042, 802.11ac MCS9, Av, Max

RBW 1 MHz Marker 2 [T1 ]
VBW 10 MHz 45.97 dBuVim
Ref 107 dBuv/m At 10dB SWT 20 ms 5.148717949 GHz
oftsft  10dB Markef 1[T1]
L LMIT CHEJK  PASS 9110 dBuvjm
5.2p3846154 oHz
1 c
[LRM X
[AVC
OF
SWiP 500 of |500
ca
AC
FCC15AV
Center 5.15 GHz 20 MHz/ Span 200 MHz

Date: 31.AUG.2022 13:40:40

Band Edge, 5150 MHz, Ch042, 802.11ac MCS0 MIMO, Av, Max

RBW 1 MHz Marker 2 [T1 ]
VBW 10 MHz 45.53 dBuV/m
Ref 107 dBuV/m At 10dB SWT 20 ms 5.128525641 GHz
oftsft  10dB Markef 1[T1]
L{MIT CHEJK PASS 8p.15 dBuvim

1p8717949 [oHz

SWiP 500 of [500

FCC15AV

Center 5.15 GHz 20 MHz/ Span 200 MHz

Date: 31.AUG.2022 13:50:12

Band Edge, 5150 MHz, Ch042, 802.11ac MCS9 MIMO, Av, Max

Nemko Scandinavia AS

TEST REPORT

FCC Part 15.407
REP002758B

FCC ID: LDK0615C2718
IC: 2461N-0615C2718

RBW 1 MHz Marker 2 [T1
VBW 10 MHz 45.35 dBUV/m
Ref 107 dBuV/m At 10dB SWT 20 ms 5.354166667 GHz
offsft  10dB Marke] 1 [T1
L|MIT CHEGK _PASS 85.54 dBuV|m

5.3p2564103 [5Hz

LR
9

Py

500 of (500

FCC15AV

Center 5.35 GHz

Date: 31.AUG.2022 14:52:26

10 MHz/ Span 100 MHz

Band Edge, 5350 MHz, Ch058, 802.11ac MCS9, Av, Max

RBW 1 MHz Marker 2 [T1
VBW 10 MHz 45.70 dBpV/ "
Ref 107 dBuV/m At 10d8 SWT 20ms 5.353846154 GHz
offsft  10d Marke] 1 [T1
L LmiT cHEGK _PASS .04 dBV} n
- 5.2p8397436 [5Hz [A]
N L
1R ¥
AV
w e
SWip 500 of [500
ce
e ¢
FCo15Av
Center 5.35 GHz 20 MHz/ Span 200 MHz

Date: 31.AUG.2022 13:54:54

Band Edge, 5350 MHz, Ch058, 802.11ac MCS0 MIMO , Av, Max

RBW 1 MHz Marker 2 [T1
VBW 10 MHz 45.44 dBpV/m
Ref 107 dBuv/m At 10dB SWT 20 ms 5.353525641 GHz
oftsft  10ds Markef 1 [T1
L|MIT CHEJK PASS 8B.30 dBuV|m
5.278525641 Bz [A]
GL
1R M 1
AV
L
SWP 500 of [500
— 0B
Pt fmndt ’
FCC154v
Center 5.35 GHz 20 MHz/ Span 200 MHz

Date: 31.AUG.2022 13:58:48

Band Edge, 5350 MHz, Ch058, 802.11ac MCS9 MIMO , Av, Max
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RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 46.22 dBuVIm
Ref 107 dBuV/m At 10dB SWT 20 ms 5.458205128 GHz
ofsft  10de Marke] 1[T1]
LmIT cHEQK PASS 95.27 dBuvim
5505820513 BHz [A]
f F
SWiP 500 of [500
e —~——y
FCC15AV
14 MHz/ Span 140 MHz

Center 5.46 GHz

Date: 31.AUG.2022 10:48:10

Band Edge, 5460 MHz, Ch102, 802.11n MCSO0, Av, Max

RBW 1 MHz Marker 2 [T1 ]
VBW 10 MHz 46.46 dBuV/m
Ref 107 dBuv/m At 10dB SWT 20 ms 5.457980769 GHz
oftsft  10dB Marke]
L LMIT CHEJK  PASS o o
5.5 SHZ
[LRM
[AVC { \
f \ DF
SWiP 500 of |500
ca
e AC
FCC15AV
14 MHz/ Span 140 MHz

Center 5.46 GHz

Date: 31.AUG.2022 10:53:04

Band Edge, 5460 MHz, Ch102, 802.11n MCS7, Av, Max

RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 46.04 dBpV/m
Ref 107 dBuv/m Att 10 dB SWT 20 ms 5.457756410 GHz
Offspt 10ds Markef 1 [T1]
L Uit chedk pass oh.40 dByvim
5 5)L3646158 [oH1z
i~ Y
B { i W
} ) .
SWi 500 of [500 .
b
recshy
14 MHz/ Span 140 MHz

Center 5.46 GHz

Date: 31.AUG.2022 12:43:03

Band Edge, 5460 MHz, Ch102, 802.11n MCS8 MIMO, Av, Max

Nemko Scandinavia AS

TEST REPORT

FCC Part 15.407
REP002758B

FCC ID: LDK0615C2718
IC: 2461N-0615C2718

RBW 1 MHz Marker 2 [T1
VBW 10 MHz 45.55 dBuv/m
Ref 107 dBuV/m Attt 10dB SWT 20 ms 5.457756410 GHz
Offsét 10 dB Markef 1 [T1
| Uwmir chiedk_pass o.38 dByvim,
5 efiseora30
LR
[
w
Swi 500 of |500 )

FCC15AV

Span 200 MHz

Center 5.46 GHz 20 MHz/

Date: 31.AUG.2022 10:57:19

B and Edge, 5460 MHz, Ch110, 802.11n MCSO0, Av, Max

RBW 1 MHz Marker 2 [T1
VBW 10 MHz 45.43 dBpV/ n
Ref 107 dByiV/m At 1008 SWT 20ms 5.457756410 GHz
okt 10ds Marke] 1 [T1
L LMIT CHEGK_PASS 94.27 dBuV/ n
b 5535061538 [5Hz LAl
=
1R
AV U
e
SWip 500 of [500
ce
| sl ‘
Focisqv
20 MHzZ/ Span 200 MHz

Center 5.46 GHz

Date: 31.AUG.2022 11:01:27

B and Edge, 5460 MHz, Ch110, 802.11n MCS7, Av, Max

RBW 1 MHz Marker 2 [T1
VBW 10 MHz 45.35 dBuV/m
Ref 107 dBuv/m At 10dB SWT 20 ms 458076923 GHz
oftsft  10ds Markef 1 [T1
L|MIT CHEJK PASS 977.66 dByVIr
5.554230769 5
1R M
AV
L
SWH 500 of [500 /‘}
0B
2 C
o
20 MHz/ Span 200 MHz

Center 5.46 GHz

Date: 31.AUG.2022 12:54:10

Band Edge, 5460 MHz, Ch110, 802.11n MCS8 MIMO, Av, Max
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RBW 1 MHz Marker 2 [T1 ]
VBW 10 MHz
Ref 107 dBuv/m At 10dB SWT 20 ms
offsft  10ds Markef 1 [T1]
LMIT CHEJK _PASS 92.55 dBuvim

5.5[13846154 [5Hz
1

v

M

SWiP 500 of [500

FCC15AV

Center 5.46 GHz 14 MHz/ Span 140 MHz

Date: 31.AUG.2022 12:47:42

Band Edge, 5460 MHz, Ch102, 802.11n MCS15 MIMO, Av, Max

RBW 1 MHz Marker 2 [T1 ]
VBW 10 MHz 45.70 dBuV/m
Ref 107 dBuv/m At 10dB SWT 20 ms 5.458076923 GHz
oftsft  10dB Markef 1[T1]
L LMIT CHEJK  PASS 90.57 dBuvim

5.5[14086538 [3Hz

1
2

T

SW 500 of [500

FCC15AV

Center 5.46 GHz 15 MHz/ Span 150 MHz

Date: 31.AUG.2022 16:19:32

Band Edge, 5460 MHz, Ch102, 802.11ax MCS11 MIMO, Av , Max

RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 46.11 dBuV/m
Ref 107 dBuV/m At 10dB SWT 20 ms 5.457596154 GHz
ofsft  10de Marke] 1[T1]
) LMIT cHEQK PASS 8B.77 dBuvim
5.507435897 [GHz [A ]
.
I

SWiP 500 of [500 /

FCC15AV

Center 5.46 GHz 10 MHz/ Span 100 MHz

Date: 31.AUG.2022 14:41:55

Band Edge, 5460 MHz, Ch106, 802.11ac MCSO0, Av, Max

Nemko Scandinavia AS

[\’” v

TEST REPORT

FCC Part 15.407
REP002758B

FCC ID: LDK0615C2718
IC: 2461N-0615C2718

RBW 1 MHz Marker 2 [T1
VBW 10 MHz 45.23 dBuV/m
Ref 107 dBuV/m At 10dB SWT 20 ms 5.457756410 GHz
offsft  10dB Marke] 1 [T1
L|MIT CHEGK PASS 95.40 dBpVm

563910256 GHz 1

f if

SWip 500 of [500 /

z A
PO BN SIS SV g
Fecispv
Center 5.46 GHz 20 MHz/ Span 200 MHz

Date: 31.AUG.2022 12:59:37

Band Edge, 5460 MHz, Ch110, 802.11n MCS15 MIMO , Av, Max

RBW 1 MHz Marker 2 [T1
VBW 10 MHz 45.69 dBuV/m
Ref 107 dBuV/m At 10dB SWT 20 ms 5.457756410 GHz
offsft  10dB Marke] 1 [T1
L|MIT CHEGK _PASS 9p.84 dBuV|m

5p2500000 [5Hz
1
X

AT

—

SWip 500 of [500

FCC15AV

Center 5.46 GHz 20 MHz/ Span 200 MHz

Date: 31.AUG.2022 14:04:52

Band Edge, 5460 MHz, Ch106, 802.11ac MCSO MIMO, Av, Max
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@mko

RBW 1 MHz Marker 2 [T1]
VBW 10 MHz 46.07 dBuVIm
Ref 107 dBuV/m At 10dB SWT 20 ms 5.458557692 GHz
ofsft  10de Marke] 1[T1]
LmIT cHEQK PASS 87.56 dBuvim
551346154 [5Hz
1R .

SWiP 500 of [500

FCC15AV

Center 5.46 GHz

Date: 31.AUG.2022 14:45:34

10 MHz/

Span 100 MHz

Band Edge, 5460 MHz, Ch106, 802.11ac MCS9, Av, Max

Nemko Scandinavia AS

TEST REPORT

FCC Part 15.407
REP002758B

FCC ID: LDK0615C2718
IC: 2461N-0615C2718

RBW 1 MHz Marker 2 [T1
VBW 10 MHz 45.52 dBuV/m
Ref 107 dBuV/m At 10dB SWT 20 ms 5.437243590 GHz
offsft  10dB Marke] 1 [T1
L|MIT CHEGK _PASS 8B.70 dBuV{m

5.501.7692308 [5Hz
sal

1RN 1

W N

SWip 500 of [500 )
7
__qMWWn,\J -
FCC15AV
Center 5.46 GHz 20 MHz/ Span 200 MHz

Date: 31.AUG.2022 14:08:12

Band Edge, 5460 MHz, Ch106, 802.11ac MCS9 MIMO, Av, Max
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Cemko

REW 1 MHz Marker 1 (T
VBW 3 MHz 56.03 dBjVim
Ref 74 dBuvim Att 10 dB SWT 100 ms. 17.734800000 GHz
[ |
[A]
T
3
[
(b sl
. oo wMAWW ekl ’N
waxit | Fegtamumdf N S e
I [y .
S e
%/' 3DB
St 1GHz T7GHz Stop 16 GHz

# Frequency  Level

1 17.734800 GHz 56.03 dBuV

Date: 1.SEP.2022 14:22:07

Radiated Emissions 1-18 GHz, Ch048, 802.11a 6M, Ant

0, HP

REW 1 MHz Marker 1[T1]
VEW 3 MHz 6.70 dBV/m
Ref 74 dBVIm At 1008 SWT 100ms 567200000 GHz
b
[ TP L
bl " et AT T L et
2RN
i TOF
Maxi | FCpubpupitbpe L
o
W N [ o
I il
Stan 1GHz 17 GHal Stop 18 GHz
# Frequency  Level

1 17.687200 GHz 56.70 dBuV

Date: 1.SEP.2022 14:26:42

Radiated Emissions 1-18 GHz, Ch048, 802.11a 6M, Ant

1, HP

REW 1 MHz Marker 1 [T1
VBW 3 MHz 56.55 dByVIm
Ref 74 dBuvim Att 10 dB SWT 100 ms. 17. 000000 GHz
T
M
TP 2 AL
\ ‘w"""‘ v
2RM v 1 o
maxh | FCgedios e
PN PN e o
M,}x.,-wh""* v
o 308
St 1GHz 17 GHzl Stop 18 GHz
4 Frequency Level

1 17.694000 GHz 56.55 dBuV

Date: 1.SEP.2022 14:32:29

Radiated Emissions 1-18 GHz, Ch048, 802.11n MCS0, A nt 0, HP

Nemko Scandinavia AS

TEST REPORT

FCC Part 15.407
REP002758B

FCC ID: LDK0615C2718
IC: 2461N-0615C2718

RBW 1 MHz
VW 3 Mz
Ref 74 dBuv/m Att 10dB SWT 100 ms.
L |
[A ]
P
T
o W " o
2rN VI
MAXH [ g™ 4o
s ot
i i LN,
Start 1 GHz 1.7 GHz/ Stop 18 GHz
# Frequency  Level
1 5.236400 GHz 53.07 dBuV
2 17.748400 GHz 56.98 dBuV
Date: 1.SEP.2022 14:20:12
REW 1 MHz Marker 1711
Vew 3 Mz 5
Ret 74 depvim At 1048 SWT 100 ms
T
1,
Nl
. — Tonnrbo P TRyt e N
Maxi | FCgabapuam BT S ki
m“:!’ | Loty AJAT T A
D
St 10tz T7 o Sop 1rz
# Frequency  Level
1 5.243200 GHz 53.29 dBuV
2 17.598800 GHz 56.04 dBuV
Date: 1.SEP.2022 14:24:47
REW 1 MHz Marker 1711
Vew 3 Mz 56.04 dByVim
Ret 74 depvim At 1008 SWT 100 ms 00 Gz
T
e
v
n A s A
. O P T A N
o v -
s [ ublpertll Lo pedia
g™ | R | {7 "
—
St 10z T7 o S 18Grz

# Frequency Level

1 5.236400 GHz 51.15 dBuYV
2 17.707600 GHz 56.04 dBpV

Date: 1.SEP.2022 14:30:33

VP
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Cemko

RBW 1 MHz Marker 1(T1
VBW 3 MHz 56.13 dByv/m
Ret 74 dBVIm At 1048 SWT 100ms 17.660000000 GHz
T
v
MAX
v ‘ D
2R TN RPN WP "
ToF
MAXH | FCplag T S
o] o
5 R NA
NSV
= o
St 1GHz T76hz Stop 18 GHz

# Frequency  Level

1 17.660000 GHz 56.13 dBuV

Date: 1.SEP.2022 14:37:25

Radiated Emissions 1-18 GHz, Ch048, 802.11n MCS0, A nt1, HP

RBW 1 Mz Marker 1(T1]
VBW 3 Mz 56.24 dBV/m
Ref 74 dBuVIm At 10dB SWT 100ms 17.660000000 GHz
T
h
— PO PR A Yaslad
2RW P Y T el Rl N
¥ TOF
Maxk | gkt UTE
Pty
W VO U .
s v
St 1GHz 1700z Stop 18 GHz

# Frequency Level

1 17.660000 GHz 56.24 dBV

Date: 1.SEP.2022 14:43:38

Radiated Emissions 1-18 GHz, Ch048, 802.11n MCS8, M IMO, HP

REW 1 MHz Marker 171
Vew 3 Mz 56.10 dBuVim
Ret 74 dBpvim At 1008 SwT 100ms 17.694000000 GHz
T
L
o
A R
i A G s
2RM AR i g 1o
Waxh | Fo ot Lo
[ .\ VY Sl o
Pt v
9 a0
Stan 16Hz T7oH Stop 186z
# Frequency Level

1 17.694000 GHz 56.10 dBuV

Date: 1.SEP.2022 14:50:58

Radiated Emissions 1-18 GHz, Ch048, 802.11ax MCSO, MIMO, HP

Nemko Scandinavia AS

TEST REPORT
FCC Part 15.407
REP002758B

FCC ID: LDK0615C2718
IC: 2461N-0615C2718

RBW 1 MHz Marker 1[T1]
VBW 3 MHz 55
Ref 74 dBuv/m Att 10dB SWT 100 ms.
1
X
PP
; YR ol e
o " e ™
maxH | F e i dr et}
g | asrmind w
P
Start 1 GHz 1.7 GHz/ Stop 18 GHz
# Frequency  Level
1 5.243200 GHz 52.09 dBuV
2 17.673600 GHz 55.83 dBuV
Date: 1.SEP.2022 14:35:29
REW 1 MHz Marker 1[T1]
VBW 3 MHz
Ref 74 dBuVim At 1048 SWT 100 ms
:
%
P PP kel
Y W A U0 T Rt
2R
MaxH | ECqahnapn T N
A |
W forrmenmn] A
e
Start 1 GHz 17 Gzl Swop 18 GHz
# Frequency  Level
1 5243200 GHz 52.61 dBUV
2 17.592000 GHz 56.40 dBuV
Date: 1.SEP.2022 14:41:43
REW 1 MHz Marker 1[T1]
VBW 3 MHz 55.76 dByvim
Ref 74 dBuVim At 1008 SWT 100 ms 17.598800000 GHz
T
3
[vax]
| P L
i oy R o
2RN i iy - RV e
MAXH v Lt ™
" [ ooy )
Y
17 6Hz Stop 18GHz

# Frequency Level

1 2.407600 GHz 46.72 dBuY
2 5.236400 GHz 51.41 dBpV
3 17.598800 GHz 55.76 dBUV

Date: 1.SEP.2022 14:49:03

VP
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Cemko

RBW 1 MHz Marker 1 [T1
VBW 3 MHz 55.71 dByv/m
Ref 74 dBuVIm At 10d8 SWT 100ms 17.639600000 GHz
T
%
MAX]
[vax) , PO P
P g o
. o b Al e
2Rw Lo st .
wAxH | ey R e I N
o~ [rarwrtar PTG N
P i A
7 308
Start 1GHz 17 GHzl Stop 18 GHz

# Frequency  Level

1 17.639600 GHz 55.71 dBuV

Date: 1.SEP.2022 15:18:19

Radiated Emissions 1-18 GHz, Ch116, 802.11a 6M, Ant

0, HP

REW 1 MHz Marker 1[T1]
VBW 3 MHz 56.75 dBpViT
Ret 74 dBuvim A 1008 SW 100ms 17748400000 GHz
P
N PTRTL a iad
L ol N oA ¥
2R
PRI TDF
Maxh | EC et T
e
" [P o
Stan 1GHz T7ona Sop 18Grz
# Frequency Level

1 17.748400 GHz 56.75 dBuV

Date: 1.SEP.2022 15:24:31

Radiated Emissions 1-18 GHz, Ch116, 802.11a 6M, Ant

1, HP

REW 1 MHz Marker 1[T1
VEW 3 MHz 56.36 dByV/m
Ref 74 dBVIm At 1008 SWT 100ms 200000 GHz
[ |
1A
T
b
[ PR TR
2R W T i hislhl
i TOF
MaxH | FCo i P o

—H oy

Start 1GHz

# Frequency Level

1 17.721200 GHz 56.36 dBuV

Date: 1.SEP.2022 15:31:53

Radiated Emissions 1-18 GHz, Ch116, 802.11n MCS8, M

17 GHz

Nemko Scandinavia AS

Stop 18 GHz

IMO, HP

TEST REPORT
FCC Part 15.407
REP002758B

FCC ID: LDK0615C2718
IC: 2461N-0615C2718

REW 1 MHz Marker 1(T1]
VBW 3 Mz 56.74 dBjvim
Ref 74 dBuv/m Att 10dB SWT 100 ms. G
1
PO P
" e % .
2RW oty -
Maxi | FCghamiphe) g
1 A (P | LN,
T | A
Start 1 GHz 1.7 GHz/ Stop 18 GHz
# Frequency Level
1 17.639600 GHz 56.74 dBV
Date: 1.SEP.2022 15:16:24
REW 1 MHz Marker 1(T1]
VBW 3 MHz 56.10 dBVim
Ret 74 devim At 1008 SWT 100 ms 17564800000 GHz
;|
T
W PRV Ll
PR e s, st
2rN N
MAXH T
[ [PPNSWIN i W A
St 16Hz 7 or Stop 18 Gz
# Frequency Level
1 17.564800 GHz 56.10 dBuV
Date: 1.SEP.2022 15:22:36
REW 1 MHz Marker 1(T1]
VBW 3 MHz 55.75 dBvim
Ret 74 depvim At 1008 SWT 100 ms 17.646400000 GHz
T
%
v
e ity PN
. " g™ B I
MaxH | FCghh PR T s
A | Ve e
n ol WW"“W A
P | "
St 16Hz T7on Stop 18 6rz

# Frequency Level

1 17.646400 GHz 55.75 dBUV

Date: 1.SEP.2022 15:29:58

VP
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Cemko

RBW 1 MHz Marker 111
VBW 3 MHz 55.92 aBuvim
Ref 74 dBuvim At 1008 SwT 100ms 17.666300000 GHz
L ]
[ ]
i
T
— T e e
2RN P ~ M ror
wa | Fog k) N PR A
m P e -
I et N
¥
Stan 16mz Tronm Stop 186z
# Frequency Level
1 17.666800 GHz 55.92 dBpV
Date: 1.SEP.2022 16:02:12
Radiated Emissions 1-18 GHz, Ch116, 802.11ax MCSO0, Ant0, HP
REW 1 MHz Marker 1[71]
Vew 3 Mz 56.66 dBUVI
Ret 74 dBpvim At 1008 SwT 100ms 17551200000 GHz
L ]
[ ]
T
N TIPS AL e
2RN ] " m WO kil ol W AL
Maxk | ECguppin R kil
IIBPWRVN LN
Stan 10mz T7one Sop 18Hz

# Frequency Level

1 17.551200 GHz 56.66 dBuV

Date: 1.SEP.2022 16:06:54

Radiated Emissions 1-18 GHz, Ch116, 802.11ax MCSO,

MAXH

Row 1 ke Merker {71
vew 3 wHe 56.62 dBuvim
Ret 74 dmpvim At 1048 Swr 100ms 17.565200000 Gz
A ]
-
%
i PN PRTRIOPLT T d
AL -
2RN " ki WA o
R P R S
) e .
A 5
et e
San 1otz Troha Sop 1801z

# Frequency Level

1 17.585200 GHz 56.62 dBuV

Date: 1.SEP.2022 15:54:15

Radiated Emissions 1-18 GHz, Ch116, 802.11ax MCSO,

Nemko Scandinavia AS

Antl, HP

MIMO, HP

TEST REPORT
FCC Part 15.407
REP002758B

FCC ID: LDK0615C2718

IC: 2461N-0615C2718

RBW 1 MHz Marker 1[T1]
VBW 3 MHz 55.73 dBpvim
Ref 74 dBuVim At 1048 SWT 100 ms 55200000 GHz
1
"
JOO0 P e
T e
R A T
2RM w‘w .
MAXH | FCaifuelbot® W
| A s i o
] v
Start 1 GHz 1.7 GHz/ Stop 18 GHz
# Frequency Level
1 17.755200 GHz 55.73 dBV.
Date: 1.SEP.2022 16:00:17
REW 1 MHz Marker 1[T1]
VBW 3 MHz 56.41 dByvim
Ref 74 dBuVim At 1048 SWT 100 ms 17.728000000 GHz
:
b
A
T = o
2R g o
MaXH | FCgaled Al T A A
W i W/"‘«W"' hd N
v
Start 1 GHz 17 Gzl Swop 18 GHz
# Frequency Level
1 17.728000 GHz 56.41 dBV
Date: 1.SEP.2022 16:04:58
REW 1 MHz Marker 1[T1]
VBW 3 MHz 6 dBuvim
Ref 74 dBuVim At 1008 SWT 100 ms 0000 GHz
T
h
AXi
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RBW 1 MHz Marker 1 [T
VBW 3 MHz 56.58 dBV/m
Ref 74 dBuVim At 1048 SWT 100 ms 17.673600000 GHz
:
I
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il Mgy st
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N o
2RW i ToF
MAXH | F Gttt P
w [rmaring e .
;./"f(‘A 308
St 1GHz 176z Stop 16 GHz

# Frequency  Level

1 17.673600 GHz 56.58 dBuV

Date: 7.SEP.2022 12:37:07

Radiated Emissions 1-18 GHz, Ch157, 802.11a 6M, Ant 0, HP
REW 1 MHe Marker 1[71]
Vew 3 MHe 56.75 BV
Ref 74 dBuvIm At 10d8 SwT 100ms 7.721200000 GHz
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# Frequency Level

1 17.721200 GHz 56.75 dBuV

Date: 7.SEP.2022 12:43:33

Radiated Emissions 1-18 GHz, Ch157, 802.11a 6M, Ant

1, HP

REW 1 Wz Marker 171
vew 3 i 56.09 dBuvim
Ref 74 dBuv/m Att 10 dB SWT 100 ms 17. D00000 GHz
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4 Frequency Level

1 17.694000 GHz 56.09 dBuV

Date: 7.SEP.2022 12:52:17

Radiated Emissions 1-18 GHz, Ch157, 802.11n MCS0, A nt 0, HP
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RBW 1 MHz Marker 1 [T1 RBW 1 MHz
VBW 3 MHz 56.61 dByvim VBW 3 MHz
Ref 74 dBpvim At 1048 SWT 100 ms 17.680400000 GHz Ret 74 dBvim At 1048 SWT 100 ms
[ | L |
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Start 1GHz 1.7 GHz/ Stop 18 GHz. Start 1 GHz 1.7 GHz/ Stop 18 GHz
# Frequency Level # Frequency Level
1 17.680400 GHz 56.61 dBpuV 1 17.673600 GHz 56.63 dBuV
Date: 7.SEP.2022 12:57:00 Date: 7.SEP.2022 12:55:10
Radiated Emissions 1-18 GHz, Ch157, 802.11n MCS0, A nt1, HP VP
RBW 1 MHz Marker 1[T1] RBW 1 MHz
VBW 3 MHz 56.61 dByV/m VBW 3 MHz
Ref 74 dBpvim At 1048 SWT 100ms 17.626000000 GHz Ret 74 dBgvim At 1048 SWT 100 ms
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# Frequency Level # Frequency Level
1 17.626000 GHz 56.61 dBuV 1 17.673600 GHz 56.37 dBuV
Date: 1.SEP.2022 14:58:39 Date: 1.SEP.2022 14:56:43
Radiated Emissions 1-18 GHz, Ch046, 802.11ax MCS0O, MIMO, HP VP
REW 1 MHz Marker 1(T1] REW 1 MHz Marker 1[T1]
VBW 3 MHz 56.10 dBuV/m VBW 3 MHz 0
Ret 74 degvim At 10d8 SWT 100 ms 17.646400000 GHz Ret 74 depvim At 1008 SWT 100 ms
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# Frequency Level # Frequency Level
1 17.646400 GHz 56.10 dBpV 1 17.694000 GHz 56.03 dBuV
Date: 1.SEP.2022 15:07:39 Date: 1.SEP.2022 15:05:44

Radiated Emissions 1-18 GHz, Ch058, 802.11ax MCS0, MIMO, HP VP
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RBW 1 MHz Marker 1 [T1 RBW 1 MHz Marker 1[T1]
VBW 3 MHz 55.66 dBV/m VBW 3 MHz 5 v/
Ref 74 dBuVim At 1048 SWT 100 ms 17.660000000 GHz Ret 74 dBuVIm At 1048 SWT 100 ms
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Start 1GHz 17GHz Stop 18 GHz Start 1GHz 17 GRaz/ Stop 18 GHz
# Frequency  Level # Frequency Level
1 17.660000 GHz 55.66 dBUV 1 17.707600 GHz 56.37 dBUV
Date: 1.SEP.2022 15:38:57 Date: 1.SEP.2022 15:37:02
Radiated Emissions 1-18 GHz, Ch110, 802.11ac MCSO, MIMO, HP VP
MARKER 1 RBW 1 MHz Marker 1 [T1] MARKER 1 RBW 1 MHz Marker 1 [T1
25.88461538 CHz VBW 3 MHz 52.18 dBuV/m 25.88461538 Chz VBW 3 MHz 52.18 dBuV/ "
Ref 72,5 dBuV/m At 10dB SWT 50 ms 25884615385 GHz Ref 72,5 dBuV/m At 10d8 SWT 50 ms 25.884615385 GHz
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Start 18 GHz 800 MHz/ Stop 26 GHz Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 8.SEP.2022 13:20:47 Date: 8.SEP.2022 13:20:09
Pre-scan 18-26 GHz, Ch048, 802.11a 6M, Ant0, HP, @1 m VP
MARKER 1 RBW 1 MHz Marker 1 (T1] MARKER 1 RBW 1 MHz Marker 1 [T1
25.8974359 CHz VBW 3 MHz 51.87 dBuV/m 24.48717949 Chz VBW 3 MHz 51.36 dBuV/ "
Ref 72.5 dBuv/im At 10dB SWT 50 ms 25897435897 GHz Ref 72.5 dBuV/m At 10dB SWT 50ms 24.487179487 GHz
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Start 18 GHz 800 MHz/ Stop 26 GHz Start 18 GHz 800 MHz/ Stop 26 GHz

Date: 8.SEP.2022 13:26:36 Date: 8.SEP.2022 13:27:25

Pre-scan 18-26 GHz, Ch048, 802.11a 6M, Antl, HP, @1 m VP
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MARKER 1 RBW 1 MHz Marker 1 [T1] MARKER 1 RBW 1 MHz Marker 1 [T1
25.91025641 CHz VBW 3 MHz 50.63 dBuV/m 25.93589744 Ckz VBW 3 MHz 51.13 dBuv/m
Ref 72,5 dBuVim At 10dB SWT 50 ms 25.910256410 GHz Ref 72,5 dBuV/im At 10dB SWT 50 ms 25.935897436 GHz
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Start 18 GHz 800 MHz/ Stop 26 GHz Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 8.SEP.2022 13:38:27 Date: 8.SEP.2022 13:34:58
Pre-scan 18-26 GHz, Ch048, 802.11n MCS8 MIMO, HP, @ 1m VP
MARKER 1 RBW 1 MHz Marker 1 [T1] MARKER 1 RBW 1 MHz Marker 1 [T1
25.88461538 CHz VBW 3 MHz 52.18 dBuV/m 25.88461538 Chz VBW 3 MHz 52.18 dBuV/ "
Ref 72,5 dBuV/m At 10dB SWT 50 ms 25884615385 GHz Ref 72,5 dBuV/m At 10d8 SWT 50 ms 25.884615385 GHz
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Start 18 GHz 800 MHz/ Stop 26 GHz Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 8.SEP.2022 13:20:47 Date: 8.SEP.2022 13:20:09
Pre-scan 18-26 GHz, Ch116, 802.11a 6M, Ant0, HP, @1 m VP
MARKER 1 RBW 1 MHz Marker 1 (T1] MARKER 1 RBW 1 MHz Marker 1 [T1
25.8974359 CHz VBW 3 MHz 51.87 dBuV/m 24.48717949 Chz VBW 3 MHz 51.36 dBuV/ "
Ref 72.5 dBuv/im At 10dB SWT 50 ms 25897435897 GHz Ref 72.5 dBuV/m At 10dB SWT 50ms 24.487179487 GHz
oftsft 9.5 fiB ‘l offsft 9.5 B
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Start 18 GHz 800 MHz/ Stop 26 GHz Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 8.SEP.2022 13:26:36 Date: 8.SEP.2022 13:27:25
Pre-scan 18-26 GHz, Ch116, 802.11a 6M, Antl, HP, @1 m VP
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MARKER 1 RBW 1 MHz Marker 1 [T1]
25.87179487 GHz VBW 3 MHz 51.84 dBUV/m
Ref 72,5 dBuVim At 10dB SWT 50 ms 25.871794872 GHz

offsft 958 ‘l

Start 18 GHz 800 MHz/ Stop 26 GHz

Date: 8.SEP.2022 13:22:05

Pre-scan 18-26 GHz, Ch116, 802.11n MCSO0, Ant0, HP, @1m

MARKER 1

RBW 1 MHz Marker 1 [T1 ]
25.91025641 GHz VBW 3 MHz 51.95 dBuV/m
Ref 72.5 dBUV/m At 10dB SWT 50 ms 25.910256410 GHz
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Start 18 GHz 800 MHz/ Stop 26 GHz

Date: 8.SEP.2022 13:25:22

Pre-scan 18-26 GHz, Ch116, 802.11n MCSO0, Antl, HP, @1m

MARKER 1

RBW 1 MHz Marker 1 [T1]
25.87179487 CHz VBW 3 MHz 51.15 dBuV/m
Ref 72.5dBuv/im Att 10 dB SWT 50 ms 25.871794872 GHz
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Start 18 GHz 800 MHz/ Stop 26 GHz

Date: 8.SEP.2022 13:40:00

Pre-scan 18-26 GHz, Ch116, 802.11n MCS8 MIMO, HP, @ 1m
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MARKER 1
25.92307692 Gkz
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Marker 1 [T1
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MARKER 1 RBW 1 MHz Marker 1 [T1]
25.88461538 GHz VBW 3 MHz 51.49 dBpV/m
Ref 72,5 dBuVim At 10dB SWT 50 ms 25.884615385 GHz

offsft 958 ‘l

Start 18 GHz 800 MHz/ Stop 26 GHz

Date: 8.SEP.2022 13:50:32

Pre-scan 18-26 GHz, Ch116, 802.11ax MCS11 MIMO, HP, @1m

MARKER 1 RBW 1 MHz Marker 1[T1]
25.8974359 CHz VBW 3 MHz 51.04 dBuV/m
Ref 72,5 dBuv/m At 10dB SWT 50 ms 25.807435897 GHz
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Date: 8.SEP.2022 13:37:06

Pre-scan 18-26 GHz, Ch157, 802.11n MCS8 MIMO, HP, @ 1m

MARKER 1 RBW 1 MHz Marker 1 [T1]
39.57371795 GHz VBW 3 MHz 52.07 dBuV/im
Ref 72.5dBuv/im At 10dB SWT 85 ms 39.573717949 GHz
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Start 26 GHz 1.4 GHz/ Stop 40 GHz

Date: 8.SEP.2022 14:35:08

Pre-scan 26-40 GHz, Ch048, 802.11a 6M, Ant0, HP, @1 m
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MARKER 1 RBW 1 MHz Marker 1 [T1
25.8974359 Ckz VBW 3 MHz 52.91 dBV/m
Ref 72.5 dBuv/m Att 10 dB SWT 50 ms 25.897435897 GHz
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Date: 8.SEP.2022 13:51:27
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MARKER 1 RBW 1 MHz Marker 1 [T1]
39.9775641 GHz VBW 3 MHz 52.41 dBuV/M
Ref 72.5dBuvim At 10dB SWT 85 ms 39.977564103 GHz
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Start 26 GHz 1.4 GHz/ Stop 40 GHz

Date: 8.SEP.2022 14:36:15

Pre-scan 26-40 GHz, Ch048, 802.11a 6M, Antl, HP, @1 m

MARKER 1 RBW 1 MHz Marker 1 [T1]
39.84294872 CGHz VBW 3 MHz 52.59 dBuV/m
Ref 72,5 dBuv/im At 10dB SWT 85 ms. 39.842948718 GHz
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Start 26 GHz 1.4 GHz/ Stop 40 GHz

Date: 8.SEP.2022 14:30:32

Pre-scan 26-40 GHz, Ch116, 802.11a 6M, Ant0, HP, @1 m

MARKER 1 RBW 1 MHz Marker 1 [T1 ]
40 Ckz VBW 3 MHz 52.81 dBuV/m
Ref 72.5 dBUV/m At 10dB SWT 85 ms 40.000000000 GHz
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Start 26 GHz 1.4 GHz/ Stop 40 GHz

Date: 8.SEP.2022 14:31:43

Pre-scan 26-40 GHz, Ch116, 802.11a 6M, Antl, HP, @1 m

Nemko Scandinavia AS

TEST REPORT

FCC Part 15.407
REP002758B

FCC ID: LDK0615C2718
IC: 2461N-0615C2718

MARKER 1 RBW 1 MHz Marker 1 [T1
39.93269231 Ckz VBW 3 MHz 52.37 dBpV/m
Ref 72.5 dBuVim At 10dB SWT 85 ms 30.
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Date: 8.SEP.2022 14:29:38
MARKER 1 RBW 1 MHz Marker 1 [T1
39.57371795 Chz VBW 3 MHz 52.59 dBuV/m
Ref 72.5 dBuVv/m At 10d8B SWT 85 ms 39.573717949 GHz
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MARKER 1 RBW 1 MHz Marker 1 [T1]
39.84204872 GHz VBW 3 MHz 52.08 dBUV/m
Ref 72.5dBuvim At 10dB SWT 85 ms 39.842048718 GHz

[ o -o5fe ‘l
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Start 26 GHz 1.4 GHz/ Stop 40 GHz

Date: 8.SEP.2022 14:39:26

Pre-scan 26-40 GHz, Ch157, 802.11a 6M, Ant0, HP, @1 m

MARKER 1 RBW 1 MHz Marker 1 [T1]
39.64102564 GHz VBW 3 MHz 52.73 dBuV/im
Ref 72,5 dBuv/im At 10dB SWT 85 ms. 39.641025641 GHz
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Start 26 GHz 1.4 GHz/ Stop 40 GHz

Date: 8.SEP.2022 14:40:37

Pre-scan 26-40 GHz, Ch157, 802.11a 6M, Antl, HP, @1 m
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MARKER 1 RBW 1 MHz Marker 1 [T1
39.9775641 Gkz VBW 3 MHz 52.90 dByV/m
Ref 725 dBuv/im At 10dB SWT 85 ms 39.977564103 GHz
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Date: 8.SEP.2022 14:38:36

MARKER 1 RBW 1 MHz Marker 1 [T1
39.55128205 Gkz VBW 3 MHz 53.29 dBpV/ "
Ref 725 dBuv/m At 10dB SWT 85ms 39.551282051 GHz
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4.10 Dynamic Frequency Selection

FCC 15.407(h)(2)
ISED RSS-247, Issue 2, Clause 6.3

Test Results: Complies

Measurement Data:

Measured values
Frequency Band 2 Frequency Band 3
Channel Move Time 2.096 sec 2.042 sec
Non-occupancy Period >30 min >30 min

The tested EUT is a slave or client device without radar detection capabilities. The EUT does not have ad-hoc or direct
mode.

The test was performed by setting up a link between the EUT and the access point on the test channel and then applying
a radar signal at a RF level of -50dBm to the Master device while the channel was monitored on the Spectrum Analyzer.

The EUT moves channel with the Master Device. See plots that illustrate Channel Move Time and Non-Occupancy Time
in the frequency bands 5250 - 5350 MHz and 5470 — 5725 MHz.

The test was performed conducted according to KDB 848637.

FCC Radar Type 3 with Pulse Width 10us, PRI 200us and 18 pulses per burst was used (FCC 06-96 Al). Only one burst
was used for each test since the Access point with DFS detected the radar every time.

The test was performed with a Linksys WRT3200ACM wireless router (FCC ID: Q87-WRT3200ACM).

Requirements
FCC 15.407(h)(2), IC RSS-247, Issue 1, Clause 6.3 (2):

Channel Move Time : After a radar's presence is detected, all transmissions shall cease on the operating channel within
10 seconds. Transmissions during this period shall consist of normal traffic for a maximum of 200 ms after detection of
the radar signal. In addition, intermittent management and control signals can be sent during the remaining time to
facilitate vacating the operating channel.

Non-occupancy Period : A channel that has been flagged as containing a radar system, either by a channel availability
check or in-service monitoring, is subject to a non-occupancy period of at least 30 minutes. The non-occupancy period
starts at the time when the radar system is detected.
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Channel Move Time
— Start of Radar
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Channel Closing Time, Band 2
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First 200ms of Channel Closing Tx Time
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Channel Closing Time, Band 3
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5 Measurement Uncertainty

Measurement Uncertainty Values
Test Item Uncertainty
Output Power +0.5 dB
Power Spectral Density +0.5dB
Out of Band Emissions, Conducted <3.6 GHz +0.6 dB
> 3.6 GHz +0.9 dB
Spurious Emissions, Radiated <1GHz +2.5dB
>1 GHz +2.2dB
Emission Bandwidth +4 %
Power Line Conducted Emissions +2.9/-4.1dB
Spectrum Mask Measurements Frequency +5 %
Amplitude +1.0dB
Frequency Error +0.6 ppm
Temperature Uncertainty +1°C

All uncertainty values are expanded standard uncertainty to give a confidence level of 95%, based on coverage factor k=2
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6

LIST OF TEST EQUIPMENT

To facilitate inclusion on each page of the test equipment used for related tests, each item of test equipment and
ancillaries are identified (numbered) by the Test Laboratory.

No. Model number Description Manufacturer Ref. no. Cal. date Cal. Due
1 FSW43 Spectrum Analyzer Rohde & Schwarz LR 1690 2022-01 2023-01
2 ESU40 Measuring Receiver Rohde & Schwarz LR 1639 2022-01 2023-01
3 6810-17B Attenuator Suhner LR 1669 2022-05 2023-05
4 L01G18G1 LowPass Filter (1 GHz) Microwave Circuits LR 1768 Ccou
5 VULB 9163 BiLog Antenna Schwarzbech LR 1616 2021-05 2024-05
6 317 Preamplifier Sonoma Inst. LR 1687 2022-08 2023-08
7 8449A Pre-amplifier Hewlett Packard LR 1322 2022-08 2023-08
8 3117-PA Horn Antenna +PreAmp EMCO LR 1717 2022-08 2023-08
9 Model 638 Antenna Horn Narda LR 1480 N/A
10 NO0452501 BandStop Filter (5.3 GHz) Microwave Circuits LR 1775 Ccou
11 N0555983 BandStop Filter (5.5 GHz) Microwave Circuits LR 1774 cou
12 N0257881 BandStop Filter (5.8 GHz) Microwave Circuits LR 1764 cou
14 Model 87 V Multimeter Fluke LR 1600 2022-03 2024-03
15 6812B AC Power Source Agilent LR 1515 2022-11 2024-11
16 ENV216 Two Line V-Network Rohde & Schwarz LR 1665 2021-12 2023-12
17 ESCI3 Measuring Receiver Rohde & Schwarz N-4259 2021-10 2023-10
18 Model V637 Horn Antenna Narda LR 099 N/A
19 JS4-20004000 Preamplifier Miteq LR 1591 2022-08 2023-08
20 | ST18/SMA/N/36 RF Cable Suhner LR 1627 cou
21 OSP-B157W8 Peak Power Meters Rohde & Schwarz LR 1793 2022-02 2023-02
22 OSP-B157WX Switch Unit Rohde & Schwarz LR 1806 2022-08 2023-08
23 ST18/SMA/N/36 RF Cable Suhner LR 1627 cou
24 SF102/1000MM RF Cable Suhner SN 50113/2 cou
25 SF102/2000MM RF Cable Suhner SN 500100/2 cou

Note: COU - calibrate on use; N/A — Not Applicable

The software listed below has been used for one or more tests.

No. Manufacturer Name Version Comment
1 Rohde & Schwarz EMC32 10.50.40 EMC test software
Nemko AS RSPlot 1.0.8.0 Screen capture from R&S Spectrum Analyzers
3 Rohde & Schwarz WMS 10.40.00 Radio Test Software
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7 BLOCK DIAGRAM

7.1 Power Line Conducted Emission

Shielded Room

LISN Test Receiver

EUT

7.2 Conducted Tests

10 dB
Spectrum

—
EUT Analyzer

This test set-up is used for all Conducted tests. For the Frequency Stability test the EUT was placed in a climatic

chamber.
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7.3 Test Site Radiated Emission

Anechoic Chamber

Antenna /

H=1-4m

EUT

Non-conducting
support on Turntable,
H=0.8m Ground Plane

Test Receiver

Shielded Room

This test setup is used for all radiated emissions tests. Measuring distance is 3m for all frequencies.

Emissions above 1 GHz are measured with a Spectrum Analyzer and Horn Antenna.
All measurements at 1GHz and above were performed with turntable height 1.5m and with the ground plane covered by absorbers.

A pre-amplifier is used for all measurements, and High-Pass filter is used for all harmonics.
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